
14AZ809K766 Big Red (2004) Page 1 of 2
Axle, Front Wheel, Steering

www.mymowerparts.com

For  Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983



14AZ809K766 Big Red (2004) Page 2 of 2
Axle, Front Wheel, Steering

Ref # Part Number Qty DescriptionS/P/F
1 710-1260A Self-tapping Screw, 5/16-18 x .751 /P
2 710-0604A Self-tapping Screw, 16-18 x .6251 /P
3 783-0726B RH Pivot Support Bracket1 S
4 783-0727A LH Pivot Support Bracket1 S
5 783-0728 Pivot Bar Bracket1
6 710-0514 Hex Cap Screw, 3/8-16 x 11 /P
7 711-1408 RH Drag Link1
8 711-1409A LH Drag Link1 /P
9 712-0240 Jam Nut, 7/16-201 S

10 712-0214 Hex Nut, 3/8-241 S
11 712-0130 Lock Nut, 3/8-161 /P
12 712-0459 Flange Lock Nut, 7/16-201 /P
13 712-3004A Flange Lock Nut, 5/16-181 /P
14 717-1550E Steering Gear, 11/90 Ratio1 S
15 717-1554 Steering Pinion Gear1
16 723-0448A Ball Joint, 7/16-201 S
17 736-0169 Lock Washer, 3/81 S
18 736-3084 Flat Washer, .51 x 1.12 x .061 /P
19 738-1001A Steering Shaft, .625 OD x 24.41 /P
20 741-0475 Plastic Bushing, .38 ID1 S
21 741-0656 Hex Flange Bearing, 5/81 S
22 738-0372B Shoulder Spacer, .38 ID1 /P
23 731-04008 Steering Wheel, Soft Grip, Three Spoke1
24 731-04066 Steering Wheel Cap, Round1 S
25 638-04003 LH Axle Assembly, .75 Diameter1 S
26 638-04004 RH Axle Assembly, .75 Diameter1 S
27 719-0525C Cast Iron Pivot Bar w/ Fittings, .751 S
29 714-0162 Cotter Pin1 /P
30 726-0341 Push Cap, .7501 /P
31 736-0242 Bell Washer, .34 x .8721 /P
32 736-0316 Flat Washer, .78 x 1.59 x .061 S
33 736-0285 Flat Washer, .635 x 1.589 x .061 /P
34 738-1011 Shoulder Screw, .5 x 2.2, 3/8-161 S
35 710-0643 Hex Bolt, 5/16-18 X 11 /P
36 634-04088 Wheel Assembly Complete, 16 x 6.5 x 81 S

634-04082 Rim Only w/ Plastic Bearing1 S
734-0255 Air Valve  (Not Shown)1 S
734-1727 Tire Only, Square Shoulder1 /P
741-0516A Flange Bearing1 S
741-0990A Flange Bearing w/ Grease Fitting1 S

37 731-2290A Hub Cap1 /P
38 783-0653E Steering Support Bracket1 S
39 738-0143 Shoulder Screw, 3/8-161 /P
40 736-0331 Bell Washer, .39 x 1.13 x .0621 /P
41 710-04095 Hex Bolt 3/8-16 x 1.0 Special1

www.mymowerparts.com

For  Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983


